


  

 

A FEASIBILITY STUDY TO EVALUATE  
THE POTENTIAL OF USING WATER SENSITIVE 

DESIGN PRINCIPLES TO STRENGTHEN  
WATER PLANNING FOR THE  

WATERBERG INDUSTRIAL COMPLEX 
 
 
 
 
 

Report to the  
Water Research Commission 

 
by 
 

P Dama-Fakir1, G Bonthuys1, G Singh1, P Wille1, T Coleman1 and C Jainisch2 
 

1Golder Associates Africa 
2BiomimicrySA  

 
 

 
 
 
 
 
 
 
WRC Report No. TT 854/21 

ISBN 978-0-6392-0265-5 

July 2021 

 
  



  

 

Obtainable from 
Water Research Commission 
Private Bag X03 
Gezina 0031 
PRETORIA 
 

orders@wrc.org.za or download from www.wrc.org.za  

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

This report has been reviewed by the Water Research Commission (WRC) and approved for publication. 
[...]
providers “… clearly understand their roles and responsibilities with regard to the operation and maintenance of 
the implemented systems” (Armitage et al., 2014, p. 66). The failure to maintain the WSD initiatives implemented 
leads to a degradation of the environment and can have negative impacts on the sustainability of the region. 
Examples of poor maintenance includes unsightly wet/dry ponds, algal growth, garbage build-up (Armitage et 
al. 2014) and a lack of interest from the stakeholders involved.

EVALUATION OF COMMERCIALISED WSD

The South African Water Sensitive Design Framework can be categorised as Stormwater Management, 
Sanitation and Waste minimisation, Groundwater Management and Sustainable Water Supply.



 

   62 

 

The following sections address proposed ideas of commercialised WSD that have been implemented within 
South Africa. Some options have already been evaluated and others will be processed and screened out 
accordingly. 

5.5.1 Storm Water Management 

The philosophy of storm water management is to contain and recycle contaminated water, isolate and direct 
clean runoff to the environment. In many instances, the industries treat contaminated water to a level that can 
be legally discharged to the environment. The formalized urban area of Lephalale uses conventional stormwater 
management to channel water away to prevent ponding and localized flooding. With the substantial urban 
growth predicted in the region (IDP, 2016), the existing stormwater infrastructure may not be capable to 
withstand the increased runoff due to large impervious areas and the predicted increased depth of storm events. 
The expanding urban area provides the opportunity to implement water sensitive designs at the urban planning 
phase making it easier to incorporate. Potential WSD initiatives that maybe applied are addressed in the 
following sections of the document. 

5.5.1.1 Sustainable Urban Drainage Systems (SuDS) 

Sustainable Drainage Systems (SuDS) present an alternative approach to the management of stormwater by 
managing surface water drainage systems with the aim of achieving sustainable development (Armitage, 2014). 
The various SuDS categories that can be implemented are: 

 Good housekeeping – which is an initiative to create public awareness and optimise current household 
chores, 

 Source controls – is a derivative of green roofs, rainwater harvesting soakaways and permeable 
pavements, 

 Local controls – include filters, swales, infiltration trenches, bio-retention and sand-filters, 

 Regional Controls – these controls include detention and retention ponds and constructed wetlands. 

The introduction of swales, rain gardens, detention ponds and filtration basins in strategic areas is to improve 
infiltration and attenuate the runoff reducing the flow to the conventional stormwater infrastructure. The formal 
urban landscape holds the potential for the use of rainwater harvesting systems. Rooftops can be designed to 
include rainwater harvesting tanks and/or vegetated roofs with store stormwater and attenuate the flow of excess 
water. Semi-permeable paving can be introduced where imperious surfaces would typical be used. Examples 
of various SuDS within South Africa are shown in Figure 37 and Figure 38. 

 



 

   63 

 

 
Figure 37: Pictures of Stellenbosch (left) and eThekwini (right). These are some examples of where semi-
permeable pavings have been implemented (Carden, 2015).  

In areas that have polluted water, e.g. road runoff, constructed wetlands and filtration basins can be incorporated 
to filter the water and improve its quality. The improved water quality may make it permissible to re-use as 
greywater which reduces the water demand in the area. 

 
Figure 38: Example of a swale in Muizenberg, Cape Town (left) and an example of a wetland in Ridgeside, 
eThekwini (right) (Carden, 2015). 

The informal settlements in the area are also expected to expand and play a significant role in water 
management. Informal spaces are viewed as spatially fluid making it difficult to implement water infrastructure. 
A WSD project conducted in the Langrug Informal Settlement in Western Cape, South Africa, highlights 
initiatives that can be introduced to informal spaces to bring the space towards a water sensitive settlement. 
The introduction of SuDS would enhance the biodiversity and amenities of an area as it incorporates many 
natural to semi-natural elements. 

5.5.1.2 Rainwater Harvesting 

Strategies aimed at reducing the water use are separated into four categories. Structural methods which refers 
to physical infrastructure aimed to reduce the quantity of water required to perform respective functions. 
Operational methods include pressure management systems and leak detection and repair programs aimed at 
improving efficiencies. Economic methods include all aspects of cost recovery for water use and lastly socio-



 

   64 

 

political methods refer to education and awareness campaigns that can be implemented to move consumers 
towards sustainable water supply (Armitage, 2014). 

The proposed study is based on the informal settlements in Marapong which are anticipated to be upgraded to 
low cost housing with same density as the existing township. Proposed Water Sensitive Designs (WUSD) for 
this development Includes, Stormwater Retention, Wastewater Reuse and Rainwater Harvesting. The 
stormwater retention and vegetation swales were covered in the previous study only the latter two options are 
covered. The options that were investigated are discussed below. The results of these options will be discussed 
in the next progress report. 

A Stochastic Rainfall simulation model was set up using historical rainfall data sourced from Ellisras weather 
station. The data is resampled and forecasted in Golder Associates Water Harvesting Tool to predict future 
rainfall events for the modelling of the reliability of the rain harvesting and the stormwater detention / retention 
system. The aim of the study was to analysis the benefits of using water sensitivity design applications on the 
Marapong Township Development. Rainwater harvesting, and wastewater reuse options were analysis and the 
following results were deduced: 

 The Lephalale area has a low Mean Annual Precipitation (MAP) and most of the rainfall occurs in 
November to March 

 The Rainwater harvesting results concluded a significant amount of potable water savings 

 The WWTP reuse has a significant potential saving with an achievable payback period 

 By reusing WWTP effluent water the locals will have the potential of starting small scale fresh market 
produce and help eliminate poverty. 

5.5.2 Water Reuse 

5.5.2.1 Optimization of current Wastewater treatment plants 

The management of water treatment plants in the Lephalale poses the greatest opportunity to improve effluent 
quality. The area currently has three wastewater treatment plants namely the Paarl, Witpoort and Zongesien 
Treatment Plants. The optimization of these plants’ operations will assist in reducing the water losses as well 
as improve the effluent quality. Wastewater generated can also be treated to a standard that is suitable for 
effluent re-use opportunities (industrialised, process water or irrigation purposes). 

5.5.2.2 Wastewater reclamation plants 

The Waterberg District area does not have any water reclamation plants but, with the development of water 
treatment technology in South Africa, it has proven to be the most feasible in water-stricken areas. The Beaufort 
West wastewater reclamation plant treats sewage effluent to potable water standards and the eMalahleni 
wastewater reclamation plant treats acid mine drainage water to potable standards. Both plants have been 
successful in their fields and are leading examples for water reuse. The introduction of a wastewater reclamation 
plant into the water supply infrastructure of the Lephalale area will provide an additional source of water and 
alleviate stresses on the current water supply. The following sections provide a description of these plants. 
Unfortunately, no design criterions have been evaluated to investigate the feasibility of having the reclamation 
plants within South Africa. 

The Beaufort West and eMalahleni Reclamation plants are described in more detail below. 



 

   65 

 

Beaufort West direct wastewater reclamation plants 

The first direct water reclamation plant that has been implemented within South Africa is in Beaufort West in the 
Western Cape. The treatment process includes the following stages: 

 Phosphate removal – Addition of ferric chloride to the activated sludge for the removal of Ortho-
phosphates 

 Settling – This involves using a settling tank to separate the remaining suspended solids 

 Pre-disinfection – The supernatant from the settling tank is disinfected with chlorine 

 Filtration – This step involves the use of gravity sand filtration which removes any remaining suspended 
solids. This also protects the membranes downstream. 

 Ultrafiltration (UF) – UF is a membrane technology that is used to remove micro-organisms such as 
Giardia, Cryptosporidium, bacteria and most viruses. 

 Reverse Osmosis (RO) – High pressure RO membranes are used to remove most of the remaining 
organics, pesticides, hormones, aqueous salts and metal ions. 

 Advanced Oxidation – The advanced oxidation stage involves dosing peroxide with the RO permeate 
and then using a UV light to absorb or breakdown any other contaminants. 

 Post stabilization and Blending – The effluents pH from the advanced oxidation stage is increased and a 
small amount is added in the water to protect the piping network until it reaches the user. 

 Blending of Water – The reclaimed water is pumped to a service reservoir and blended with other water 
sources. The town currently uses 20-25% of reclaimed water. 

Outeniqua WWTW (George) indirect wastewater reclamation plant 

A 10 ML/day indirect water reuse plant, treating effluent from the Outeniqua WWTW, using ultrafiltration 
technology provides an indirect potable water supply augmentation to the City of George via the Garden Route 
Dam. The treatment process includes the following stages: 

 Settling – The feed water is obtained from the existing secondary sedimentation tanks at Outeniqua 
WWTW. 

 Phosphate removal – Addition of ferric chloride to the activated sludge for the removal of Ortho- 
phosphates. 

 Screening – The outflow from the clarifiers pass through a protective screen upstream of the balancing 
tank. 

 Balancing – Balancing tanks are provided for the equalisation of the diurnal peak flows. 

 Strainers – From the balancing tank the water is pumped through a strainer to the UF membranes. 

 Ultrafiltration (UF) – A low-pressure UF membrane system is used to remove micro-organisms such as 
Giardia, Cryptosporidium, bacteria and most viruses. 

 Disinfection – The UF filtrate is chlorinated to provide an additional barrier before being pumped to the 
Garden Route Dam. 

 Blending of Water – The reclaimed water is pumped to the Garden Route dam. The header was installed 
to make provision for the expansion of the recovery capacity to 35 MLD. The treatment capacity 
represents approximately 45% of the current water demand. 



 

   66 

 

eThekwini wastewater reclamation plant 

The eThekwini wastewater reclamation plant treats a mixture of domestic and industrial sewage and municipal 
wastewater to near potable standards for reuse in industrial processes by companies such as Mondi Paper and 
SAPREF. The plant frees up potable water for municipal use in peri-urban communities, by reclaiming water at 
rate of 47,5 ML/day. It further reduces the amount of discharged municipal wastewater into the environment. 
The treatment process includes the following stages: 

 Screening, degritting and primary sedimentation – The incoming wastewater is pre-treated as per typical 
activated sludge pre-treatment methods. 

 Activated sludge – The supernatant from the primary sedimentation tanks serves as the feed water to the 
activated sludge process. 

 Secondary Sedimentation – The treated water from the activated sludge process goes to secondary 
sedimentation tanks for the removal of the bulk of suspended solid. 

 Coagulant addition – A metal salt is dosed before polymers are added to enhance flocculation. 

 Lamella settling – Lamella type clarifiers are used to further clarify the water. 

 Iron removal – The clarified water is dosed with polyaluminium chloride to remove residual iron and 
enhance the filtration process. 

 Dual media filtration – For further removal of solids.  

 Ozonation – To break down remaining non-biodegradable organic compounds.  

 Activated carbon filtration – As a polishing step. 

 Chlorination – For final disinfection. 

eMalahleni Water Reclamation plant 

The eMalahleni water treatment plant is one of the first water treatment plant that treats mine water to potable 
water standards. The plant treats acid mine drainage water from three different mines using a three-stage 
treatment process. The treatment stages consist of a neutralization stage that increases the pH of the acidic 
feed water to assist in metal precipitation. The next step consists of settling the suspended solids. The 
supernatant from the settlers are treated in HIPRO (High Recovering precipitation Reverse Osmosis) 
membranes in which low salinity water is produced. The brine reject from each stage is re-entered into the next 
stage to reduce the final brine volume. The final stage brine is stored in a brine pond and the water produced is 
blended with the municipality water where it is distributed to the eMalahleni town. This process is efficient and 
results in high recovery, low operational and capital costs and minimum waste. 

 

5.5.2.3 Chemicals of Emerging Concern 

CECs is a catch-all term for chemical compounds with an adverse effect on human, animal and environmental 
systems. CECs have a range of negative impacts, but current focus seems to be on substances that may be 
carcinogenic, act as endocrine disruptors, or which are toxic. A broad range of substances contribute to CECs 
and includes for: 

 Pesticides, 

 Herbicides, 



 

   67 

 

 Pharmaceuticals, 

 Plasticisers, and 

 Flame retardants to name a few. 

Typical technologies used for CEC removal, are: 

 Reverse Osmosis (RO) – Achieves some removal of CECs, but at a high operating cost and carbon 
footprint due to the energy intensity of the technology.  It further produces a problematic brine stream 
that needs to be disposed of, 

 Nanofiltration – Less efficient in CEC removal than RO, but has lower power requirement, 

 Ozonation with biological and granular activated carbon – more complex to operate and maintain. 
Oxidation by-products are produced that may be problematic as well. 

5.5.2.4 Wastewater Reuse Quality Options 

The final purpose for reuse of water determines the level of tertiary treatment that is required.  Treated water 
from conventional WWTWs could potentially still contain contaminants such as chemicals of emerging concern 
and pathogens that have not been fully removed.  Hence further treatment technologies, typically membrane-
based, are essential. Typical levels of reuse that can be used either in conjunction or separately, can be broadly 
classified as: 

 Recover used water for irrigation, discharge treated excess to the environment, 

 Recover used water for industrial potable level use, discharge treated excess to the environment, 

 Recover used water for indirect potable reuse, 

 Recover used water for direct potable reuse. 

Where water is treated for potable reuse, the principle of multiple barriers is used, meaning for any component 
that needs to be removed, at least two technologies must be installed to remove this component. 

Recover used water for irrigation 

This option will address environmental risk and contributes irrigation water to areas used for communal farming. 